PRICE 25 ' e _ 1965

*

.
HOMELITE




CAUTION
(3 INSTALL THIS END
TOWARD PULLEY

% (OO e -
R — »
_iTH oMELTE N

CEMENT NO. 22788

~a TO GEAR

HOUSING
‘\——4‘

FIGURE 2
2 ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.




CYLINDER SHIELD
SEAL - breaker box ( &

=
O
%
VN

AS
e @
BODY #A-50927-B has third hole for tapped boss in latest cylinder,
see @ . #A-59927-A Body still required for cylinders with 2 mounting

holes.
CYLINDER #58175-C has 3 muffler mounting holes (1/4-20); supersedes

O

N

*XP-1000 models only.
#XP-1100 models only,

T #63356 supersedes "O'" Ring,
UD #59982-A (1/4-20 thrd. ) supersedes stud with 12/24 threads,

#58175-B with 2 holes (1/4-20), and #58175-A with 2 holes (12-24), Twe
12-24 holes must be tapped out to 1/4-20 if new studs are used, see a.

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.

_____ B . . ol -
TS CHAIN SAWS preogeey
No. Description Part No, Qty. No. Description Part No. Qty.
1 SBCREW - hex hd,, 12-24 x 3/4 80867 10 48  CRANKCASE - w/pins A-B3072-A1 1
2 COVER - starter A-59494-1 1 49 Includes: STUD 55871 4
3  Includes: BUSHING - rope 59313 1 50 SEAL 58308-A 1
4 ROPE - starter 55808 1 51 BRACKET - handle har 459635 1
5  GRIP - rope 55937 1 52 SCREW - hex, 12-24 x 7/8 F80891 1
6 INSERT - rope retaining 58517 1 53 CAP - tank A-59956 i
7 SPRING - rewind 558428-B 1 5  Includes: VALVE - relief G665 1
8  WASHER - thrust 58412 1 GASKET 53057 1
9 LOCK - spring rewind 58009 1 56  COVER - tank *58173-1 1
10  PULLEY - starter A-59495 1 56A COVER - tank AB9BRT 1
11 Includes: BUSHING 58007 1 57 SCREW - rd., #6 x 1/2 80513 ag reqg'd.
12 WASHER - thrust 58413 i 58  FILTER ASSEMBLY A-59251 1
13 SCREW - socket hd., 59  Ineludes: FILTER * 54253 1
10-32 x /8 ROBTH 1 80  LINE - flexible \ 55805 1
14 BEARING - overrunning 5R480-4 1 61 TANK - fuel #55172-Al 1
15 NUT - hex, 7/16-20 81191 1 61lA  TANK - fuel w/scre #A-63399 1
18  WASHER - lock, 7/16 83019 1 62  FITTING - fuel o *55364 1
17 RACE - inner 53263 1 G2A  FITTING - fuel 463132 1
18  HOUSING - fan 59094-1 1 64  GASKET #63175-1 1
19 SCREEN - rotary 58011 1 64 "O" RING £90254 ;i
a0 PIN - dowel 58420 1 65 RING @ B8319-A 1
21 ROTOR 5TRER-B 1 66 BEARING : 58190-8 1
22 CLAMP - dust cover 55480 1 67  WASHER ‘@ 83061 2
23  COVER - dust 55979 1 68 - bearing rejai 19238-3 2
24  GASKET - dust cover 55978-2 1 69 HAFT *A-59942 1
25  SCREW GROUP - condenser 57750 1 CHONKSHAFT AA-63102 1
26  SCREW - fil, hd., 10-24 x 7/8 80660 2 AA-T2206 1
27  WASHER - lock, #10 83046 3 63336 1
28  CONDENSER - w/terminal 55987 1 ) A-58945 1
29  BCREW - fil, hd., 10-24x 1/2 80595 1 80345 2
30 SCREW GROUP - point 57749 1 % 59606 1
31  POINT SET A-58165 1 ’l& A-63071 1
32 Includes: WICK 55084 1 76 RING - retaining 56290 2
33  NUT - terminal 55982 1 w7 - piston 56291 2
34  TAB - ground 57733 1 78 ANGER - heat (optional) 63103 !
35  WASHER - terminal 55983 1 ) REW - hex hd., 12-24x 3/8 80837 2
36  LEAD - ground w/terminals A-58321 AP - muffler A-59963 1
37 KEY - rotor 75078 81 STUD - muffler (2] 59982-A 1
38 BOX - breaker w/core 57744 32 BAFFLE - muffler 93978-A 1
39  COIL - w/ground lerminal 55986-A & 83  BODY - muffler (3] A-59927-B 1
40 LEAD - high tension 58382 g ! 8 SENRPLUG flagtey 1
41  SCREW - hexhd., 10-24 % 3/8 808 3 85 Includes: GASKET 25038 i
42  SLEEVE \ 86 CYLINDER - 2 3/16 bore € 53175-C 1
43 CLAMP - lead i 87 NUT - hex, 1/4-28 #1065<2 4
44 GROMMET \ 88 WASHER - lock, 1/4 s3009 4
45  TERMINAL - spark plug 5873- 89 GASKET - cylinder 58292 1
46 Y 55010 90 SCREW - hex, 1/4-20x5/8 @ 80581 1
47 a6292-A



CHAIN SAWS

%

TO CR.&JNKCASE

<~ __SEE CATALOG
= ND. 23850-4

FACTORY
FITTED WITH
OREGON

- SAW CHAIN DIRECT DRIVE
See Flgure 5 for GEAR
DRIVE

FIGURE 4

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.




XP 1000

CHAIN SAWS

L XP 1100

No. Description Part No. Gty No. Description Part No. Qy.
1 COVER - air filter 59230-1 i, 61 Includes: "O'" RING - shaft 50074 1
2 NUT - cover A-59229 1 62 ) "O" RING - plunger 74388 31
3 RING - retaining 58319-A 1 63 DRIVECASE A-59483-A1 1
4  ELEMENT - air filter 58158 1 64 Includes: PLUG (3] 59621 1
5 GASKET - filter 55350 1 65 SEAL 56256 1
] SCREW - hex, 1/4-20x 1-1/2 a0882 2 66 BEARING - needle 63043 1
7 GASKET - stud 58382 1 67 BOLT - guide bar 58334 2
8 MANIFOLD - intake 58183-B 1 B8 CAP - oil filler (4) A-BB3D0-A 1
] STUD - cover 58361 1 w/Bow Guide A-56580-1 i
10 STUD - carburetor 27464 2 69 Includes: GASKET 56607 1
I GASBKET - carburetor 55553-4 2 70 CAP - check valve 58339 2
2 SEAT - reed valve 59627 1 71 GASKET 58338 2
13 REED BUG2E 4 72 SPRING - check valve 59022 2
14 CLAMP - reed 50629 4 73  BALL - check 25627 2
15 SCREW - pan, 4-40 x 3/186 0658 g 74  NUT - hex, 1/4-20 #1063 a
18 LINE - fucl 55630 1 75 BUMPER - spiked 38396 1
17 SCREW - hex, 12-24x1 30864 5 Optional Bumper ¢ BHOTS I
18 GABKET 55948 1 76 SCREW - flat, 1/4-20x : \ BU053 2
19 WASBHER - lock, 1/4 53009 4 bich SCREW - rd., #6 x 3/ 20790 5
20 NUT - hex, 1/4-20 41013-1 2 78 HANDLE BAR - [lus A-583T7H-2 1
21 PIN - colter, 1/32 x 1/2 86324 1 Optional: und(std.) A-58398 1
28 ROD - choke A-BE364 1 Optional ; round
23 CARBURETOR (1] A-BUYZR-A 1 {special [ 5] A-53922 1
24 ROD - throttle 59338 1 79 COVER (o) B6101-A 1
25 BOOT - rod 58348 1 80 SPRIN 56123-C 2
26 DEFLECTOR - carburetor 58837 1 81 SHOE - ch 56076-1A [
a7 SCREW - pan, 10-32 x 1/2 80625 2 B2 b3 ER - toh @ 58546-1 ik
28 SPRING - adjusting screw 59319 3 83 ¥ R - thrust 55660-1 i
29 SCREW - idle adjusting (external) 39310 1 84 PL - guide bag @} 5687 1-A 1
30 HANDLE - throttle A-59496-1 1 85 PL - guide pa ir) 56872-B i
31 Includes: STOP - rod 58930 1 B(‘%SCE - inne 55661 1
32 BUSHING - rod 58929 2 ROCEET {} (7]
33 BUSHING - lock pin 58064 1 en TV , 404 pitch A-5T7344 2
FELT 63280 1 i tooth, 1/2" pitch A-56019 1
34 PLUG - screw 71505 1 tooth, 7/16'" pitech A-56377 1
35 GROMMET 58362 3 8 tooth, 3/8" pitch A-58923 1
36 BUTTON - red 57289-1 88 £? BEARING - needle 55664 1
37 TRIGGER - throttle 58181-A 1 87A KET & DRUM (7]
38 SHAFT - trigger 5E333 1 pe - T tooth, 7/16" pitch A-5T7363-A 1
a9 SPRING - throttle SH3EZ-A A ludes: BEARING - needle 77403 I
40 PIN - throttle lock 58404 New "Splined" Type - not shown @
41 SPRING - lodk 58405 @ 1 DRUM & HUB - sprocket
42 RING - retaining 5840 1 (see below) A-B63289 1
43  PBUTTON - oil rod : 1 & Includes: BEARING - needle 55664 1
44 ROD - oil pump S8 1 SPROCKET - splined
45 PIN - cotter, 1/16x 1/2 ] 2 Rim Type - 7 tooth, .404 pitch 63285 1
46 SWITCH - toggle w/nut 57650-3 7 tooth, 1/2'" pitch 53287 1
47 PLATE - "ON-OFF" 5-4 \ 7 tooth, 3/8" pitch 63284 1
48 GASKET - spacer 89  WASHER - thrusi 55163-1 i
49 SPACER 1 90 WASHER - flat, 1_5/8 84010-1 i
50 SCREW - hex, 12-24 & 91 NUT - hex, 3/8-24 81182 1
51  BRACE - throttle 1 1 92 COVER - drivecase (8] A-5BBE3 1
52 SCREW - hex, 12- SQ6T6 2 924 COVER - drivecase A-58378-1 E
53 SHIELD - mulfler w 1 93  Includes: NUT - 5/16-18 81123 1
54 RESERVOIR i a4l 1 94 PIN - adjusting 58613 1
Includes: &d% Q 95 SCREW - pin 80617 1
55 FILTER _gil A-58828 1 96 NUT - hex, 2/8-16 81089-2 2
56 LINE - er 58340-B 1 a7 SCREW - hex, 5/16-18 x 1-1,/2 BOOBT 3
aservoir 58342 1 98 WASHER - lock, 5/16 83003 3
plunger 59293 1 Not Shown:
OR - 10 58337-A 1 PLATE - guard (std.}) @ 63389 i
i A-57834-10 1 PLATE - guard (A.0.) (9] 63449 1

@ Refor to Carburetor Parts List £23887; use Gasket Set #58534, Parte
Kit #68681,

@ #58185-A1 Brace has 2 tapped holes for mounting #63480 SHIELD, #83400
SHIELD standard equipment on XP-1100 model. Can be used on XP-1000 if
small drivecase cover (FA-58378-1), throttle handle with tapped hole (for
mounting shicld), and #58185-Al brace 4ro used,

@ #59621 PLUG, in drivecsse channel, must he removed before AUTOMATIC
CILER ry) can be installed
BOW GUIDE requires $#A-56540-1 stotted CAP,

8 #394975 Bumper required with special Handle Bar #A-59023,

@ #A-059922 Handle Bar requires # 59575 Bumper, and elther #65380 PLATE
(lor standard models), or #63448 PLATE {for antomatic modcls).

€ Check type, and sumber of teeth hefore urdering sprocket, "SPLINED" Drum
and Hul requires one of "splined” sprockets listed.

9 44 -GA683 Cover now standard on XP-1000, smaller $A-58378-1 still uyuilable,
See SHIELD @

@ L6335 PLATE used with special #4-59922 Handle Bar, and #53575 Bumper

on standard XP-1000 with manual oiler.
#63449 PLATE used with special #4-59922 Handle Bar, and #59975 Bumper
on XP-1000 saws with automatie oiler.

ACCESSORY
FA-F6TL AUTOMATIC OILER KIT - 7 tooth, . 404 pitch (Ses 0.
#A-50682 AUTOMATIC OILER KIT - 7 tooth, 7/18" pitch (See @ )
$a-6324]1 AUTOMATIC OILER KIT - 6 tooth, 1/2 pitch (See @)

{Instructions and parts list included with each kit. )

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.



SEE CATALOG

o ‘% %O FIGURE 5

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.




| XP 1100

CHAIN SAW

No. Description Part No. Gry. No. Description Part No. Qty.
1 SCREW - hex, 1/4-20x 3/4 80218-1 2 40 PIN 55552 1
hex, 1/4-20x7/8 80181-3 2 41 NUT 81123 1
2 BUMPLR - spiked (std. ) 63139 b 42 PLATE - guide bar (outer) 56957-A 4
Optional 63414 1 43  SCREW - hex, 10-24 x 3/8 80869 1
3  HOUSING - gear [1] A-63398-A 1 44  BRACKET - rod 63110 1
4  Includes: SEAL 56256 2 45  PLATE - guide bar (inner) 56956 1
5 BEARING - needle 76167 1 46 SCREW - hex, 12-24 x 3/8 80837 2
6 BUSHING - rod 590684 1 4%  GUARD - chain A-~63133-A 1
PIN - cotter (not shown) 86301 1 48  BCREW 59591 1
ELBOW (not shown) 59532 1 49  BELL CRANK 59582 1
7  FILTER - oil (AQ) A-58528 1 50  WASHER - thrust 63109 1
8 LINE - oil 50674 1 51  BALL - check 25527 2
9  FILTER - oil (manual) A-63116 T 52  BPRING 59022 2
10 SCREW - pan, 4-40x 1/4 50919 2 53  GABKET 58338 2
11  BEARING - flanged 59718 1 34  CAP - check valve 58339 2
12 SCREW - hex, 12-24 x 3/4 80867 i8 55 SPACER - sprocket 59697 1
13 PLUNGER & GEAR 63083 1 36  WASHER - sprocket ( 56074 1
14 Q" RING 90872 g 37  SPROCKET - 8 tooth 55593-3 1
15  BEARING - ball 63107-8 2 {optionaly - 7 too T4481-1 1
16 CAP - filler A-56380 2 58 KEY - sprocket 56076-1A 2
17  Includes: GASKET 56607 2 59  WASHER - spragh 56077 1
18  WASHER - lock, 1/4 83008 2 60 NUT - 1/2- 81101 1
19 NUT - 1/4-20 81053 2 61 CGASKE @ 53124 1
20  BOLT - guide har 58334 2 A-63112 1
21  SCREW - cam 59737 1 RING 74388 1
22 GASBKET 59736 1 59293 1
23 SPACER 2] 63431 1 ASHER @ 58148 1
24 HOUSING - oil pump A-B3086 1 8 63115 1
25 WORM - gear 83084 1 lOVER - gear i 59631 1
26 SCREW - hex, 8-32 x 7/8 80568 3 UG - pipe 28097 1
27  SHAFT - sprocket 59277 -A 1 NUT - 3/ 81192 1
28  POST - idler gear © 59259-1A 1 WASHER 55036 1
29  SCREW - shoulder, 1/4-20 € 63407-1 3 z h 58023 1
30 RING - retaining 28922 2 Qlutch 55123-C 2
3l GEAR - idler 59250 1 clutch 58547-1 1
32  BEARING - ball 72328-8 W, - clutch A-5B028 6
33 NUT - idler gear 57768-A R - thrust 56132 2
34 RING - retaining 65108 - clutch w/gear A-63123 1
35 GEAR - driven, RING - sleeve 56603 1
2:1 ralio, 42 leeth 50208-1 1 HANDLE BAR - wrap - around A-63136 1
Optional 2:1 ratio, 64 Leeth 58276-1 1 Includes: SCREW 80308-2 1
36 NUT - 3/8-16 2 HANDLE BAR-flush-cut (optional) A-B3570 1
37  WASHER - lock, 3/8 2 80 SCREW - hex, 5/16-18x 1 1/2 80087 2
PLATE - adjusting 1 §1  WASHER - lock, 5/16 83003 3
38  Includes: PLATE 82 SCREW - hex, 5/16-18x3 1/4 50698 1
39 SCREW o

whoulde
v housing, v 1rh

-24 threads, may be tapped out to 1/4-20,

25 in Housing must be 1/4-20.

holea (1/4-20) for mounting idler gear post,
3407-1), ;and enlarge idler post mounting holes,

equired with short (11/16") worm installed in some
e when longer (13/16") service replacement worm (#63084)

Shoulder Screw requires 1/4-20 tapped holes; supersedes #80899

(12-24).
eck number of teeth on driven gear before ordering. Position of idler
st shown for 2:1 gear ratio, mount on other pad for 3:1 gear ratio.

T00LS
Part No. Description Part No. Description
22808 COMBINATION WRENCH 23876 (XP-1000) TOOL - drivecase bearing
23874 PLUG - needle bearing (conn. rod) 23139 (XP-1000) TOOL - elutech drum bearing
23528 WRENCH - socket screw (conn. rod) 23913 (XP-1100) PLUG - ball bearing & soal
23828 PLIERS - snap ring (piston) 22750 (XP-1100) ‘TOOL - sprocket locking '
AA-22R60 REMOVER - rotor 23391-3 (XP-1100) PLUG - needle hearing
23136 BODY - assembly
22820-2 ADAPTER - main bearing
A-23672 JACKSCREW et
23670 PLATE - shaft aligning 22771 SPRAY CAN - red
23233-1 PLUG - seal asscmbly 23343 SPRAY CAN - green
23671 PLUG - drivecase seal
23693 SLEEVE - shaft (drivecase) REPLACEMENT DECAL #23742 composed of
A-23696 REMOVER - spider "DIRECT DRIVE", "GEAR DRIVE", "STARTING
23678 TOOL - starter bearing INSTRUCTIONS", and two "HOMELITE" (letters
A-23679 REMOVER - bearing (starter) 1/2'" and 1/4" high. )




U
®

2

0

(>

’\Q

(:

O

(>

HOMELITE

A.an DIVISION

PORT CHESTER, N. V.

| D" se IMING PUMPS
&Q Z

Q(b ,QE DABLE GENERATORS L
% OWERFUL ONE-MAN CHAIN SAWS
ONE-MAN CONCRETE VIBRATORS

ELECTRIC BUILDER’S HAMMERS

lustrated iny jl SPECTVE and
prepored by PURMELL COMPANY, INC.
Boston, Mass.



